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Name of Sample: Li-ion Cell HYLN-IMR18650-2000mAh 3.7V 2000mAh
7. 4Wh

Abebz: TR MR A

Consignor: Henan Hengyi lithium energy technology Co., Ltd
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Statement

[—

o AR A S B A E (B IAINE H ED BRL.
The test report is invalid if it is not affixed the official seal of the laboratory to it.
2. SRR EREF MG ALREATE (BEAENETHTE) LH.
Copies of the test report without the official seal of the laboratory are invalid.
3. Rk S Tt HiZ. AT TR
The test report is invalid without the signatures of compiler, checker and approver.
4. Rk A IR ETERL
The test report is invalid if it is blotted out.
5. REASLIEHEMA, AR EHNHRS
It is forbidden to copy the test report partially without the written approv al of the
laboratory.
6. AFERFTIMMEIR, SOSFERGER.
The conclusion of the consignation test is only valid for the provided sample.
7. KR R SO, TOOUR (R U, PIERAMRE, M
DL SCCA g HE
The test report has been drafted in Chinese and translated into English (if exist) for
convenience only. In the event of discrepancy, the Chinese version shall prevail.
8. BRIIAULH, AR IR 2EH AR IERIT AT

Unless noted otherwise, the test type is consignation test.

Hidt: RS ARE 3455  Address: No.345 East Yunling Road, Shanghai
B 2R TS (Post Code): 200062

15 (Tel): (021) 31765555 fEH (Fax): (021) 31015117

RJik (web site): www.ghs.cn

HTF{E8 (E-mail): center@ghs.cn
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W HIT T HYLN-IMR18650-2000mAh 3.7V 2000mAh 7. 4Wh
H5u 2 AR Chinese
Name of Sample R Li-ion Cell HYLN-IMR18650-2000mAh 3.7V 2000mAh 7. 4Wh
English
oy 1123080087
Sample No.
EXN NA g — e R AT R A T
Consignor Henan Hengyi lithium energy technology Co., Ltd
s M AT R — 4 B A R A T
Manufacturer Henan Hengyi lithium energy technology Co., Ltd
o % 3 WA B R AR AE=F )
AR & ST/SG/AC. 10/11/Rev. 7&Amend. 1 38.3 UN Manual of Tests and Criteria
Test method ST/SG/AC. 10/11/Rev. T&Amend. 1 Section 38.3
KA BA R B RIARHEFAL)
ST/SG/AC. 10/11/Rev. 7&Amend. 1 38. 3 UN Manual of Tests and Criteria
Criterion ST/SG/AC. 10/11/Rev. 7&Amend. 1 Section 38. 3
£ e S, . o~ P
A# el e AR TRHT R AN S
RPCalance Violet Cylinder plastics film shell
B < A 3
Gk L dE 2023-08-04 HrlAeie B H 2023-08-11 ~ 2023-09-08
Accepted Date Test Date
o B R SSERSEAEL AN 3R B s ety s AN 4R RO L
S Altitude simulation, Thermal test, Vibration, Shock, External short
Test ltems circuit, Impact, Forced discharge
SR, PO ECA R GRARFIFRAET MY ST/SG/AC. 10/11/Rev, . 1 38, 3hRAEEE
w3 The sample has passed the test items of UN Manual of
ST/SG/AC. 10/11/Rev. 7&Amend. 1 Section 38.3
Conclusion
&iE
Comment
E iR X E / R L A
Consignor 523000
Address Post Code

sk R gy vH hgg it

Approver: Checker: Compiler:

R4

N
Title: B AL 2R R 30 R4 (Head of Electrochemical Testing Department)
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Name of Test Standard requirement or The = =
No Test Result | Conclusion | R k
g ltems Clause Number of Standard Ehnar
WG L 36 A AR HE T
h=n p MY ST/SG/AC. 10/11/Rev. T&hAmend. | 38. 3 ik R 1
R AR , W,
1 Altitude %‘ﬁT-l X L See Appendix 1 et /
- . UN Manual of Tests and Criteria Passed
simulation ST/SG/AC. 10/11/Rev. T&Amend. | Section 38.3
Test T.d
A Gl Al
S WY ST/SG/AC. 10/11/Rev. TéAmend. | 38.3 X | WLPH% 2
2 - 5.2 See Appendix 2 ok /
Thermal test LN Manual of Tests and Critetia Passed
ST/SG/AC. 10/11/Rev. T&Amend. 1 Seclion 38.3 )
Test T.2
B B GRS AT
= MY ST/SG/AC. 10/11/Rev, T&Amend. 1 38.3 W | W2 3
3 : %:U-ib WT.3 See Appendix 3 kg
Vibration UN Manual of Tests and Criteria Passed
ST/SG/AC, 10/11/Rev. TeAmend. [ Seclion 38,3
Test T.3
BB Gl bRl T
N Y ST/S ] n E 8.3 4 ) s
) P ﬂg% jr, SG/AC. 10/11/kev. Tadmend. | 38,3 3 | WpHH 4 o, ,
Shock i, N . See Appendix 4 (& /
UN Manual ol Tests and Criteria Passed
ST/SG/AC. 10/11/Rev, T&Amend. | Scction 38.3
Test 1.4
WCA 1 GRUGH ek T
= WY ST/SG/AC. 10711 /Rev, TeAmend. 1 38,3 30 | WA & 5
5 SPRaE BT 5 See Appendix 5 GLiy /
External short UN Manual of Tests and Criteria Passed
circuit ST/SG/AC. 10/11/Rey. T&Amend. | Section 38,3
TesL T.H
BRAT AT ik Fbrdt T
E'EE‘ ﬂ”)) ST/SG/AC. 10/11/Rev. TéAmend, 1 38,3 i DL 6
6 8T 6 . Mk
1 t I . N See Appendix 6 (K /
mpac UN Manual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev, T&Amend, | Seclion 38,3
Test T.6
Hf\ﬁ‘lll ({iﬁ%%ﬂh:?&fﬁ -
. —B;E%UHEE 3?;'? ;T/S(-//\L. L0/ 11/Rev. T&Amend. 1 38,3 4k Sm;glf anix , o )
N i T i
Forced dlscharge UN Manual of Tesls and Criteria b Passed
ST/SG/AC. 10/11/Rev. 7&Amend. | Section 38. 3
Test T.8
This space intentionally left blank
D
: B 52
e IRIE A MR PE:21°C-24°C ; BT A : /%
fechENTronnnent Ambient temperature:21°C—24°C;Ambient humidity:/%
Condition
#RA A )
Test ltem
A ORBHA L1 T
Subcontracted Test sexkE | AR / Rk /
Condition Subcontracted | Name Post Code
Laboratory Whk / w35 /
Address Tel
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A5 | BRTE 2 A |
No. Name of Test Items | A1(jtude simulation
* = Y 2 1AL
i . 32 Befor 2 JG Aft S0
#a | Hana Al e RBEAT g gk [ HabE| L
%5 Sample Status RE |FREE| RE | FuE Mass Loss | Residual | 2
Sample Mass OoCVv Mass oCV OCV  |Other
No. /g v /g AY % 1% Event
001 | (oo rortm® | 43.5954 | 4.13 | 43.5950 | 4.13 0.00 | 100.00 | o
002 | oWl ER | 435845 | 414 | 4z.5842 | 4,14 0. 00 100.00 | o
003 | o UEERS ol 434321 | 415 | 43.4319 | 412 0. 00 9.28 | o
004 | oot 433820 | 415 | 43.3817 | 4,12 0. 00 99.28 | ©O
005 | oy ot 433668 | 414 | 43.3663 | 414 0.00 | 100,00 | o
006 | ysoverooab 1 43.4937 | 413 | 43.4935 | 4.13 0.00 | 100.00 | ©
007 | ot ol asa159 | 413 | 43,4155 | 4.13 0.00 | 100.00 | ©
008 | provererir | aa.3832 | 413 | 445830 | 413 0.00 | 100.00 | o
009 | oqcm®Rt 1 43,4586 [ 413 | 43,4581 | 4,13 0.00 | 100.00 | ©
010 | par ot | 434279 | 413 | 43,4277 | 413 0.00 | 100.00 | O
"J_Flﬁ‘:r This space intentionally

HE: LR V-RA D& R-BLE F—AL K 0-LMiR. LFEA. TR AR, AKX,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A5 ) BARE LA | AR
No. Name of Test Items Thermal test
#a|  mens [ DER b BB A g k| 408 S
%5 Sample Status RE |FFRLE RE FF 34 | Mass Loss| Residual | L%
Sample Mass ocv Mass OoCV OCV |Other
No. /g Y% /g Y /% 1% Event
001 | gegoeemt | 43.5950 | 4.13 | 43.5926 [ 4.03 0. 01 97.58 | o
002 | opumdR | 43.5842 | 414 | 43.5824 | 4.05 0. 00 97.83 | o
003 | ool 434319 | 412 | 43.4282 | 404 0.01 98.06 | o
004 | oomiRl 433817 | 412 | 43.3797 | 4.04 0.00 | 98.06 | o
005 | o imERN 433663 | 414 | 43.3651 | 4.05 0. 00 97.83 | o
006 | oot | 43.4935 | 413 | 43.4868 | 4.04 0. 02 97.82 | o
007 | gpeeion®Rl 1 43.4155 | 413 | 43.4119 | 4.04 0.00 | 97.82 | o
008 | vt 445830 | 413 | 44.5805 |  4.03 0. 01 97.58 | o
009 | gporeicE AL | 43.4581 | 413 | 43.4569 | 4.04 0.00 | 97.82 | o
010 | provciceE Rl 434277 | 413 | 43.4259 | 4.04 0. 00 97.82 | o©
17:‘/5:\: [l: " SDHICOCI'Li nhtlo:ntki oty
&ix: LR V-RA D-MRIK R-E F-_K -k, LRA. AR, LA, ALK,
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A% ; BAFA 24 | 9
No. Name of Test Items Vibration
o) Bk A RIS A] Before RIS After ek | #mewE | i
%5 Sample Status RE FREEl RE Fr#%-#, /& | Mass Loss | Residual | FL%
Sample Mass oCcv Mass ocv ocv Other
No. /g v /g IV % % Event
001 | yiwmsnt 1435926 | 4.03 | 43.5916 | 4.03 0.00 [ 100.00 | o
002 | | EERL o la3ss24 | 405 | 43.5823 | 4.04 0.00 | 99.75 0
003 | | roEERN 434282 | 404 | 43.4267 | 404 0.00 | 100.00 | o
004 [ o GomERD 1433797 | 404 | 43.3789 | 404 0.00 | 100.00 | o
005 | ool 433651 | 4.05 | 43.3640 | 404 0.00 | 99.75 0
006 | e TEme 434868 | 404 | 43.4849 | 4,03 0.00 | 99.75 0
007 | rioeEAl 434119 404 | 43.4112 | 4.03 0.00 | 99.75 0
008 | jrorEmil 445805 | 403 | 445799 | 4.03 0.00 [ 100.00 | o
009 | ,pOEERN [ 43.4569 | 4.04 | 43,4567 | 4.03 0.00 | 99.75 0
010 i 43.4259 | 4.04 | 43.4253 | 4.03 0.00 | 99.75 0

25CYC I'ully charged

e e|This space intentionally
N P
AR left blank

HiE: LR V-IRA DMK R-E F-RK 0-Lik. LR, MK, L. £k,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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5 R B £ A et
No. i Name of Test Items o
#a |  mans AT Befoe REE Mo | g3k e | e
%5 Sample Status RE FReE| BT FF34.d, & | Mass Loss | Residual W%
Sample Mass OoCV Mass oCcv oCcv Other
No. /g N /s Y% 1% 1% Event
001 | o rom®®l | 43,5916 | 4.03 | 43.5835 | 4.03 0.02 | 100.00 | o
002 | oo tmE | 435823 | 404 | 43.5728 | 4.03 0. 02 99.75 | o
003 | oyerom B | 434267 | 404 | 43.4227 | 4.04 0. 01 100.00 | o
004 | oyero Bl | 43.3789 | 4.04 | 43.3692 | 4.03 0. 02 99.75 | o
005 | oyumERL | 43.3640 | 404 | 43.3621 | 4.03 0. 00 99.75 | o
006 | pmeror iU | 43.4849 | 4.03 | 43.4756 | 4.03 0.02 | 100.00 | o
007 | opcrn®®b 434112 403 | 43.3999 | 402 0.03 99.75 | o
008 | sl | 445799 | 403 | 445676 [ 402 0.03 99.75 | o
009 | groveron Rl | 43,4567 | 403 | 43.4535 | 4.03 0. 01 100.00 | o
010 | prepeo®m0 | 43,4253 | 403 | 43.4160 | 4,03 0.02 | 100.00 | o
;LT% r This Spél](:OC[.Li nhtl(i]nntki onal ly
Hik: L V- DA R-KE F-RK 0-Rik. RRA. AMA. BHE. ALK,

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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5 5 AR B LA b4t o

No. Name of Test Items External short circuit
P KA o A i R YRR
Sample No. Sample Status Max. Extern/a%Temperature Other Event

001 1CYécggﬁ?ﬁiged 56.5 0

e mé%ﬁﬁfﬁﬁged aord -

003 1CYéCl;1C1§j :Eatgged p7.0 0

004 101t Purts snanged 56. 0 0

005 1cyécgﬁﬁf§£ged 26. 0 0

006 2503(5:?{5;???&@(1 n7.2 Y

007 25032(?\;5??? C}Eh;%ged 574 0

008 25CHC Purly enmmged 7.1 0

009 I5CEC urly spemged 57.0 0

010 25@\2{2%?5?? fﬁ:%ged o7.9 0
LI Faspy |This space intentionally left

blank

Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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S 6 WA LM | ik
No. Name of Test Items Impact
b5 R A H i BRESRE .
Sample No. Sample Status Max. Externﬁgemperature T Evert
o 1CY1CC Ysc %5 Oé/;f;gﬁy 123. 4 o
o 1CY1cCY5C0%? Ogé§a$1t3 154.7 o
0L ICYICCY5C0%5 Oé@fafl ty 117. 4 0
oue ICYICCYBCOD/? Oc/uagaity 123.6 0
015 1CY1cCY5C0°/.? Ocui?;s‘i ty 132. 4 0
016 25C2YSCCY5C0 %5 Oé‘aﬁa :i ty 136. 8 0
017 25c2Yng\5C6°/f OC‘;?aTity 145.3 0
vl 25c2§lscm§09a5 Octgai ty 140.0 o
019 25(:%533(;004)5 O(T/il{p}aflty 133.2 o
=
020 25c2Y5cCY5C0°/§ chgra:fity 127.1 0
LLF 521 This space intentionally left

blank

FE: DR F-A K 0-MAR. ALK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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i 7 AR A 4 Ak Bl Gl
No. Name of Test [tems Forced discharge
*:f"?u%% *‘f’;\?"kf&* _}L%})ﬂ_‘%
mple No. I \
Sample No Sample Status Other Event

1CYCHE A

021 1CYC Fully discharged 0
1CYCHEATIRUIL

022 1CYC Fully discharged 0
1CYCHEAT A

023 1CYC Fully discharged O
LCYCHE A

024 1CYC Fully discharged 0
1CYCSE 4T h

025 1CYC Fully discharged O
LCYCHE AR L

026 1CYC Fully discharged O
1CYCSE &L

027 1CYC Fully discharged O
LeYCsEATsot

028 1CYC Fully discharged 0
1CYCHE AR b,

029 1CYC Fully discharged 0
1CYCHE AT

030 1CYC Fully discharged O
25CYCHE A H,

031 95CYC Fully discharged O
25CYCHEATROL

032 95CYC Fully discharged 0
25CYCHEA BT

033 95CYC Fully discharged O
25CYC5EA B

034 95CYC Fully discharged 0
25CYCHEASTIT

035 95CYC Fully discharged o
25CYCHE A HH,

036 95CYC Fully discharged 0
25CYCHEASTIOL

037 95CYC Fully discharged 0
25CYCIE AT

038 95CYC Fully discharged O
25CYCHEATHLL

039 25CYC Fully discharged 0
25CYCHEA IR0

040 95CYC Fully discharged Y

ok DR F-R K 0-RMIR. ALK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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